OFFICE OF ADJUDICATIONS

IN THE MATTER OF : APPLICATION NO.
200602938
MAX’S PLACE, LLC : SEPTEMBER 9, 2008

PROPOSED FINAL DECISION

I
SUMMARY

Max’s Place, LLC (applicant) has applied to the Department of Environmental Protection
for a permit to discharge to waters of the state pursuant to General Statutes § 22a-430. The draft
permit would support the discharge of wastewater from a proposed commercial shopping plaza
at the intersection of Spencer Plain Road and Boston Post Road in Old Saybrook within the
South Central Shoreline Drainage Basin. The proposed discharge would be treated by an on-site
wastewater renovation system to ensure that the applicant meets the applicable statutory and
regulatory standards, including 822a-430, Regs., Conn. State Agencies 88 22a-430-3 through 4,
[...]
system will protect the waters of the state from pollution by ensuring any discharge is compliant
with applicable state water quality standards and that the proposed activity is consistent with the
policies outlined in the Coastal Management Act, General Statutes § 22a-92. The applicant has
demonstrated its understanding of and ability to comply with all monitoring and maintenance
requirements. Therefore, | recommend that the applicant be authorized to submit plans and
specifications for its proposed treatment system. Upon approval of those plans and
specifications, | recommend issuance of the proposed draft permit (Attachment B).

/sl Kenneth M. Collette
Kenneth M. Collette, Hearing Officer




In the matter of Max’s Place LLC
Application No. 200602938

PARTY

The Applicant
Max’s Place, LLC

Department of Environmental Protection
Bureau of Materials Management and
Compliance Assurance

79 Elm Street

Hartford, CT 06106

PETITIONER

Chalker Beach Association

PARTY LIST

REPRESENTED BY

Robert E. Sonnichsen, P.E.
Waldo & Associates, LLC
89 State Street

Guilford, CT 06437

David M. Royston, Esq.
Dzialo, Pickett & Allen, P.C.
15 Elm Street

P.O. Box 779

Old Saybrook, CT 06475

Jennifer Perry Zmijewski

Jim Fritsche
46 Castlerock Lane
Bolton, CT 06043



Attachment A

STATE OF CONNECTICUT

DEPARTMENT OF ENVIRONMENTAL PROTECTION
OFFICE OF ADJUDICATIONS
In the Matter of
Application No. 200602938

Max’s Place LLC
August 4, 2008
AGREED DRAFT DECISION

FINDINGS OF FACT

Taking into consideration and giving due regard to all of the substantial evidence

in the record, | make the following findings of fact:

A. Procedural History

1.  On November 17, 2006, the Connecticut Department of Environmental
Protection (“CTDEP”) received an application (the “Application”) from Max’s Place LLC (the
“Applicant”) dated October 20, 2006, for a permit to discharge to the waters of the state,

pursuant to Conn. Gen. Stat. § 22a-430 (APP-2)

2. Following a technical review of the Application and all supplemental material,
CTDEP staff made a tentative determination to approve the Application and issue a permit to
discharge.  On December 7, 2007 the Commissioner published notice of Tentative
Determination to issue a permit to discharge to the Applicant. (DEP-1)

3. On December 24, 2007 CTDEP received a petition signed by more than 25
persons requesting a hearing (DEP-2). The CTDEP staff submitted a request for a hearing to
the Office of Adjudications. On December 27, 2007, the Office of Adjudications scheduled a
status conference to be held on January 15, 2008.

4. OnJanuary 15, 2008 a status conference was held to discuss the public hearing
process. A pre-hearing conference was scheduled for February 26, 2008. The public hearing
was scheduled for March 18, 2008, with a site visit at 4:30 p.m. prior to the public hearing at
7:00 p.m. A second date for continuance of the public hearing was scheduled for March 20,
2008.



5. On February 26, 2006 the pre-hearing conference was held at which the parties
submitted respective lists of issues, witnesses and proposed exhibits. There being no objection,
all of the parties proposed exhibits were admitted into the record in this matter. The date and
time for the site visit and hearing was confirmed as March 18, 2008 at 4:30 p.m. and 7:00 p.m.,
respectively.

Hearing Officer Collette conducted the scheduled site visit. All parties were
represented at the site visit. Mr. Ronald J. Nault attended the site visit on behalf of the
petitioners. The Public hearing was held on March 18, 2008 at 7:00 p.m. as publicly noticed.
The parties, petitioners and members of the general public offered oral and written testimony.
Robert E. Sonnichsen, P.E. offered testimony on behalf of the Applicant. Ms. Jennifer Perry
Zmijewski, P. E. offered testimony on behalf of the CTDEP.

6. The hearing was continued on March 20, 2008 with additional testimony by
Robert E. Sonnichsen, P.E. and Miles Sherman on behalf of the applicant, Jennifer Perry
Zmijewski, P. E. on behalf of CTDEP and Mr. Ronald J. Nault, P.E. on behalf of the petitioner.
No other professional testimony was offered.

B. Project Overview

7. The applicant proposes to develop a commercial plaza consisting of a 63,400
square foot supermarket and 72,500 square feet (“sf” or “ft*”) of additional retail space. (APP-2,
Testimony Mr. Robert E. Sonnichsen, P.E.)..

C. Subject Site

8. The subject site is comprised of 17.9 acres at the intersection of Boston Post
Road (Rte. 1) and Spencer Plain Road (Rte. 166) in Old Saybrook, CT. The project site is
essentially undeveloped except for three former home sites located on the lots fronting on
Spencer Plain Road. There is no sewer system available to the project. (APP-2)

9. The site is located in the South Central Shoreline drainage basin, and has a
surface water classification of SA. The groundwater classification for the site is GA, which
represents groundwater that is suitable for human consumption without treatment. (APP-2)

10. The Water Quality Standards set objectives for existing and future water
quality and establish a program based on a system of groundwater classifications to implement
these objectives. (DEP-8). The proposed onsite wastewater renovation system (“OWRS”) must
be designed so that effluent from the OWRS will meet water quality standards prior to
contacting any point of concern (“POC”), which may be a body of water, well, property line or
other feature determined by the CTDEP to require protection from pollution. (DEP-10)



11. The nearest POC in this instance is the wetland to the northeast of the proposed system.
(APP-2, Testimony of Robert E. Sonnichsen, P. E.)

D. Septic System Design

12. The CTDEP evaluates both the hydraulic capacity and the pollutant renovation
capacity of a proposed site and OWRS. An applicant must be able to demonstrate that a
selected site will be large enough to install an appropriately sized OWRS and that the system’s
location and extent adequately address both capacity thresholds. (DEP-10)

13. The site must have hydraulic capacity to move effluent below the ground for a
sufficient distance to also meet the treatment criteria, which are based on the Water Quality
Standards and applicable CTDEP regulations. The CTDEP also requires a pollution renovation
analysis that addresses bacteria and viral removal, nitrogen reduction and the removal of
phosphorus that is not naturally occurring. (APP-2, Testimony of Robert E. Sonnichsen, P.E.,
DEP-7). The soils must be able to move the effluent underground in the soil for at least 21
days, the travel time necessary to allow the system to successfully renovate bacteria from the
waste stream. (APP-2, Testimony of Robert E. Sonnichsen, P.E., DEP-7). The CTDEP
requires that a minimum of two feet of vertical separating distance be provided between the
subsurface soil absorption system and the mounded seasonal high ground water table to
renovate bacteria and viruses. (APP-2, DEP-7) Soils at the site must be able to accept the
design flow discharge without premature breakout, and must be able to absorb at least six
months volume of phosphate discharged in the effluent from the system that is not naturally
occurring in the soil. Total nitrogen concentrations must be treated or diluted to 10mg/l or less
at the point of concern and prior to it leaving the site. (APP-2, DEP-7)

1. Hydraulic Capacity

14. An evaluation completed by the Applicant indicates that a combined maximum
wastewater flow of 11,750 gallons per day (“gpd”) will be generated by the supermarket and the
other retail facilities. (APP-2, DEP-7)

15. Through analysis of the existing conditions at the site, the Applicant has
determined that the best means to effectively treat wastewater to meet the Water Quality
Standards will be to build an alternative sewage treatment system and an engineered constructed
fill section.

16. Based on data from supermarkets in the region, the applicant determined that
the average flow rate for supermarkets is 0.465 gpd/ft 2. For a 63,400 ft* supermarket the total
flow rate is therefore, 2,950 gpd. To arrive at a system design flow rate a peak factor of 1.5 was
applied. The final design flow rate for the supermarket is therefore 4,422 gpd. (APP-2)



17. To determine the flow rate for the other retail stores, design sewage flows
accepted by the Connecticut Department of Public Health (CTDPH) and Connecticut
Department of Environmental Protection (CTDEP) were utilized. The design flow allowance
for retail stores is 0.10 gpd/ft®. The resulting flow rate for 72,500 square feet of retail stores is
7,250 gpd. The resulting total maximum daily design flow to the alternative sewage treatment
system is 11,672 gpd. A total discharge of 11,750 gpd was selected for the project. (APP-2)

18. Based on data provided and recommendations from ZENON, (the manufacturer
of the alternative sewage treatment system), 80% of the total wastewater generated by the
72,500 square feet of “dry” retail space will be recycled. No recycling will take place at the
supermarket. The recycling aspect of the system will reduce the design discharge for the retail
space from 7,250 gpd to 1,450 gpd. (APP-2) The resulting total design wastewater discharge
rate for the proposed supermarket and the retail stores is therefore 5,950 gpd to the subsurface
soil absorption system. (APP-2, DEP-7)

19. The total maximum daily design flow to the pretreatment facility was utilized to
calculate the hydraulic loading for the sizing of the grease traps, equalization and trash tanks.
The total design wastewater discharge rate to the subsurface soil absorption system was utilized
to design the subsurface soil absorption system. (APP-2)

2. Advanced Wastewater Pretreatment Process

20. The OWRS design incorporates a pretreatment facility that will remove the
majority of solids and nitrogen prior to discharging the wastewater to the ground. The proposed
wastewater treatment process will improve the quality of wastewater prior to its discharge into
the subsurface soils. (APP-2)

21. A ZENON Z-MOD™-S wastewater treatment system will be utilized at Max’s
Place. It is a fully integrated wastewater treatment system that incorporates all biological
processes, ultrafiltration membranes, and ancillary equipment into a single tank. (APP-2,
Testimony of Miles Sherman)

Z-MOD™-S treats the wastewater through a combination of immersed, low-pressure ZENON
ZeeWeed® ultrafiltration membranes and a suspended growth biological reactor. ZeeWeed®
ultrafiltration membranes replace the solids separation function of secondary clarifiers and the
polishing function of granular filter media that are found in conventional activated sludge
systems. (APP-2, Testimony of Miles Sherman)

22. The Z-MOD™-S membrane system proposed for the Max's Place project is
designed to treat an average daily flow (ADF) of 0.011 MGD (11,000 gpd).



The system can support a Maximum Daily Flow (MDF) of 0.022 MGD (22,000 gpd) for
periods generally not exceeding 24 continuous hours. (APP-2, Testimony of Miles Sherman)

23. The ZENON wastewater treatment system can be adapted for denitrification,
where nitrogen removal is required. The elevated levels of biomass become readily anoxic in
the absence of aeration, ensuring high denitrification rates. An upstream anoxic zone is
incorporated in the tank design to accommodate denitrification. (APP-2, Testimony of Miles
Sherman)

24. The ZENON wastewater treatment system is also capable of phosphorus
removal, where required. Through the addition of metal salts, such as alum or ferric chloride, to
the raw wastewater or mixed liquor, soluble phosphorus in the waste stream can be precipitated.
The ZeeWeed® membranes have a pore size that is intended to provide a barrier to the
discharge of precipitated phosphorus. The phosphorus is retained in the mixed liquor and
removed with the waste activated sludge. (APP-2, Testimony of Miles Sherman)

3. Subsurface Soil Absorption System Design

25. On December 14, 2004, six test pits were excavated throughout the northwestern
portion of the site. Representatives of the Applicant and the CTDEP witnessed the test pits.
The locations of the test pits are shown on the project engineering drawings. (APP-2, APP-5)

26. The test pits generally indicated six inches of topsoil underlain by light-brown to
brown sandy and silty loam to a depth of approximately three to four feet below the existing
ground surface. From four (4) to approximately eight (8) feet there was light-brown to brown
firm fine sandy silty loam with gravel. (APP-2)

27. At the time of test pit excavation, groundwater was encountered in all test pits at
depths ranging from six (6) feet to eight (8) feet below the existing ground surface. The
presence of redoximorphic features, or “mottling” was identified in all of the test pits. The
highest level of mottling in each test pit was used as an indication of seasonal high ground water
in the subsurface soil absorption system design. The seasonal high ground water elevations
established by using the mottling indications resulted in a ground water profile that matched
well with the groundwater contours that had been established in previous evaluations of the
northern portion of the property. Seasonal high groundwater levels utilized by the Applicant in
the system design were reviewed and determined to be acceptable by the CTDEP. (APP-2,
Testimony of Robert E. Sonnichsen, P.E.)



28. Using the results of a ground water analysis performed for a previous development
proposal at the site and the test pit data obtained by the Applicant it was determined that the
direction of ground water flow for the water table aquifer in the northern portion of the site is
easterly. A groundwater elevation contour map was developed from the information. The map
was used to confirm the hydraulic gradient at the site. (APP-2, Testimony of Robert E.
Sonnichsen, P. E.)

29. The Applicant determined, based on their site investigation, that the existing soils
do not have sufficient hydraulic capacity to effectively renovate the quantity of wastewater
generated by the project. As a result an engineered constructed fill section will be constructed
to provide the required hydraulic capacity. The engineered constructed fill section will be
located under the proposed parking area in the northwest corner of the site. Since the parking
area must be raised by 4-6 feet for site design reasons, incorporation of an engineered
constructed fill section has been coordinated with the overall site grading plan. The engineered
constructed fill section will utilize select fill with a permeability range of 20 to 28 feet per day
and will extend downgradient to a point that wastewater renovation is complete. (APP-2,
Testimony of Robert Sonnichsen, P.E., DEP-7)

30. The primary subsurface soil absorption system will consist of one stone leaching
trench, 16.5 feet wide by 300 feet long. The trench will be covered with a non-woven
geotextile, a minimum of four inches of granular fill, six inches of process aggregate and three
inches of bituminous concrete.

31. Effluent from the ZENON wastewater treatment system will be pumped to the
subsurface soil absorption system. Observation wells will be placed in each bed to allow for
monitoring of ground water/leachate levels. The wells will extend to the surface of the
pavement and will be equipped with locking covers. The layout of the proposed subsurface soil
absorption system and select fill limits is shown on the project engineering drawings. (APP-2,
APP-5, Testimony of Robert Sonnichsen, P.E.)

32. The Long Term Acceptance Rate (LTAR) can be adjusted depending upon the
effluent concentrations from the wastewater treatment system for the total suspended solids
(TSS) and five-day biochemical oxygen demand (BODS5). With the use of the pretreatment
system, it is anticipated that the effluent will have TSS and BODS5 values of less than 30 mg/L.
The CTDEP allows a maximum value of 1.2 gpd/ft* for a system installed in sandy soils. The